



FLAMMABILITY TEST REPORT

Report No.:JKC2025145590232GCC

Date : Aug.25,2025

Page 1 of 6

Applicant Address: Nanchang Montary Industrial Co.,Ltd.
1002 Room, Changqing Guomao Building, No8 Hongcheng Road,
Nanchang, Jiangxi, China

Manufacturer Address: Nanchang Montary Industrial Co.,Ltd.
1002 Room, Changqing Guomao Building, No8 Hongcheng Road,
Nanchang, Jiangxi, China

Sample Details

Sample Name.: Chair
Model No.: W2699P358874/W2699P360245/W2699P360246/W2699P360247/W2699P358878/
W2699P324227/W2699P324228/W2699P324229/W2699P324194/W2699P324195/
W2699P338887/W2699P338888/W2699P216823
Manufacture Date.: Jul.05,2024
Sample Received Date.: Aug.19,2025
Testing Period: Aug.19,2025 To Aug.25,2025
Supplier: Nanchang Montary Industrial Co.,Ltd.
Test Requested.: Test samples according to customer requirements
Quoted Fibre Composition: Polyester Nonwoven
Retailer: Not stated
Material: Polyester/Polyester

Test Method	Result
16 CFR 1640 Flammability testing of upholstered furniture	*PASS

Signed for and on behalf of:

Murphy Chen

Certification Manager/Murphy Chen

Date:Aug.25,2025



Note: This Test report shall be invalid if it is not stamped with the special seal for testing.Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced,except in full,without prior written permission of the Company.Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurral to the content of test report,please propose in 30 days after the report's sending out,it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co.,Ltd.

4A06, No.93, Qianjin Second Road,81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel:0755-2665-4605 E-mail:jiekejiance@yeah.net <http://www.jktf-lab.com>



FLAMMABILITY TEST REPORT

Report No.: JKC2025145590232GCC

Date : Aug.25,2025

Page 2 of 6

Sample photo



Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurrer to the content of test report, please propose in 30 days after the report's sending out, it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co., Ltd.

4A06, No.93, Qianjin Second Road, 81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel: 0755-2665-4605 E-mail: jiekejiance@yeah.net <http://www.jktf-lab.com>



FLAMMABILITY TEST REPORT

Report No.: JKC2025145590232GCC

Date : Aug.25,2025

Page 3 of 6

Sample photo



Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurrer to the content of test report, please propose in 30 days after the report's sending out, it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co., Ltd.

4A06, No.93, Qianjin Second Road, 81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel: 0755-2665-4605 E-mail: jiekejiance@yeah.net <http://www.jktf-lab.com>



FLAMMABILITY TEST REPORT

Report No.: JKC2025145590232GCC

Date : Aug.25,2025

Page 4 of 6

Sample photo



Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurrer to the content of test report, please propose in 30 days after the report's sending out, it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co., Ltd.

4A06, No.93, Qianjin Second Road, 81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel: 0755-2665-4605 E-mail: jiekejiance@yeah.net <http://www.jktf-lab.com>



FLAMMABILITY TEST REPORT

Report No.: JKC2025145590232GCC

Date : Aug.25,2025

Page 5 of 6

Sample photo



*** END OF REPORT***

Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurrer to the content of test report, please propose in 30 days after the report's sending out, it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co., Ltd.

4A06, No.93, Qianjin Second Road, 81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel: 0755-2665-4605 E-mail: jiekejiance@yeah.net <http://www.jktf-lab.com>



FLAMMABILITY TEST REPORT

Report No.: JKC2025145590232GCC

Date : Aug.25,2025

Page 6 of 6

Test Specification

Test method 16 CFR 1640
Criterion of ignition: Methenamine tablet

Pre - Treatments

None

Conditioning

Prior to testing: 2 hours at $105 \pm 5^{\circ}\text{C}$ followed by a minimum of 1 hour over desiccant
At time of testing: Temperature between 15°C & 30°C . Relative humidity between 15% & 80%

Test results

The results relate only to the behaviour of specimens after the application of a small source of ignition; they shall not be used as a means of assessing how the product will contribute to an established fire.

Specimen Tested	Minimum distance from the flattening frame to the charred area (mm)	Flaming Ceased	Afterglow Ceased	Smoking Ceased	Time effects of ignition reached the flattening frame
1	94	109	N/A	115	DNRCR
2	92	103	N/A	112	DNRCR
3	93	99	N/A	105	DNRCR
4	91	105	N/A	110	DNRCR
5	92	102	N/A	107	DNRCR
6	94	107	N/A	113	DNRCR
7	93	102	N/A	108	DNRCR
8	93	104	N/A	109	DNRCR

N/A = Not applicable

DNI = Did not ignite

FE= Forcibly extinguished after charred area reached the flattening ring

DNRCR = Did Not Reach Clamping Ring

Note: This Test report shall be invalid if it is not stamped with the special seal for testing. Only responsible for the tested samples, invalid if rewritten, added and deleted. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. Any demurrer to the content of test report, please propose in 30 days after the report's sending out, it will not be accepted after this date.

JieKe (Shenzhen) Testing Technology Co., Ltd.

4A06, No.93, Qianjin Second Road, 81 District, Hexi Community, Xixiang Street, Bao'an District, Shenzhen, China

Tel: 0755-2665-4605 E-mail: jiekejiance@yeah.net <http://www.jktf-lab.com>